
 

A-1 

A-1．Member List of the Study Team 
Member List for Phase-1 Field Survey 

Name Position Organization 
Mr. Noriaki NISHIMIYA Leader Executive Advisor to 

the Director General, 
Economic 
Infrastructure 
Department, JICA 

Mr. Shinichi MATSUURA Procurement Management Planning JICS1) 
Mr. Ryuji OGATA Planning Management Water Resources 

Management Division 
1, Global Environment 
Department, JICA 

Mr. Hirofumi SANO Chief Consultant/Water Supply Planning 
Mr. Tetsuo IZAWA Facility Plan and Design (Plant) 1 
Mr. Yoshihiro AKIYAMA Facility Plan and Design (Plant) 2 
Mr. Takeo YAMAGUCHI Facility Plan and Design (Construction) 
Mr. Ronald J. PETERSON Operation and Maintenance Plan/Financial Analysis  
[...]
Salt rejection rate:    Average more than 99.75%（35,000 mg/L seawater） 
    More than 99.60%（35,000 mg/L NaCl 溶液） 
Nos. of element：   Approx. 5,000 m3/day/unit, 378 elements, 13 m3/element 
Total Nos. of element:  3,024/8 units (Approx. 40,000 m3/day)     
   

(2) Membrane Vessel  
 Type：   Cylindrical, horizontal. (for six membrane elements)    
 Nos. of vessels：   63 per unit, 7 rows x 9 beds 
 Design pressure ：   7.5 MPa 
 Material：   FRP 
 
10. Operation Pressure 

• Seawater permeate pressure: Approx. 2.5 MPa   
• RO operation pressure：5.6 ~ 6.5 MPa, More than two times pressure to seawater permeate 

is necessary for RO operation  
 

Energy for RO membrane operation (theory)  
Separation process (recovery rate or voltage charge to unit cell) Theoretical unit power (kWh/m3)   

RO process (Recovery rate 40 %)   3.5 
 With 80 % energy recovery 1.8 
RO process (Recovery rate 30 %) 4.7 
 With 80 % energy recovery 2.0 
Electrolysis dialysis process (Voltage charge: 0.15 V)  2.4 
Electrolysis dialysis process (Voltage charge: 5 V) 8.0 
Multi-stage flush process  10.9* 
Pervaporation (5 %) 14.9 

*：100℃、35℃、Production ratio 10 exergy value 
(Source) Haruhiko OTANI, Membrane separation, JIS  
 

11. RO membrane cleaning agent 
 

• Microorganism fouling： NaHSO3 (SBS) or chloramine 
• Inorganic fouling such as Fe, CACO3：クエン酸 Citric acid (pH2~4) 
• Organic fouling： Anion surfactant like DSS 0.1~1% 

 
12. Slime generation prevention 

• Seawater intake, Pre-treatment ： Chlorine 
• RO membrane ：  Chlorine gives a negative impact on for polyamide membrane 

Intermittent injection of SBS or chloramine (500 mg/L of SBS: 60 minutes’ injection or 
1mg/L chloromine: about 60 minutes)     

• Contact chlorine with polyamide membrane brings improvement of water quality with 



 A6-1-19

decrease of production water in a short time at the first stage. Chlorine leakage for a while 
results in    
deterioration of water quality with increase of production water due to membrane damage 
by oxidation and decomposition of the membrane.   
  

13. Attentions in Operation   
With the operation time, decrease of production water and deterioration of water quality occur. 
The countermeasures are;  
 
• Operation in compliance with membrane performance 

- Avoid excess operation pressure in constant quantity operation 
- Appropriation of feed water supply 

• Asymmetric membrane like acetyl cellulose hollow fiber membrane has the tendency of 
compaction. Constant pressure operation will bring about decrease of production water. 
Aromatic polyamide membrane has less chance of the tendency.  

 
14. Preservation of RO membrane：in SBS 0.05～0.1%  
 
15. Parameters to give impacts on membrane performance  
Main operation parameters;  

• Pressure  
• Temperature 
• TDS concentration 
• Feed flow  
• Recovery rate 
 
 

Conditions Acetyl cellulose 
membrane 

Composite membrane 

High temperature  • Production water ：Big 
• TDS in production water： Big 
Increase of salt permeate rate is bigger than that of water 
production   

High pressure • Production water：Small 
• Compaction 

• Production water： Big 
• TDS in production water：Small 
Increase of water production rate is bigger than that of salt 
permeate 

Low pressure  • Production water：Small 
• TDS in production water：Big 

Chemical reaction 
(Chlorine) 

• Decrease of chlorine 
resistance in high 
temperature  

• Deterioration 

 
Condition Impact 

Constant recovery rate, high 
temperature   

• Feed seawater ：Big 
• Both water production and TDS in it increase 

Constant feed supply, high 
temperature 

• Recovery rate： Increase 
Water production increases 

 
Increase of recover rate means increase of TDS in brine and TDS in average feeding seawater, i.e 
permeate pressure in other words.       
 
16. Wastewater Treatment 



 A6-1-20

(1) Brine 
• Adjust low pH brine because H2SO4 is injected to feed water due to anti-scaling. Reduce 

COD which comes from SBS to remove residual chorine by aeration in case of using 
polyamide membrane module.  

  .    
(2) Waste water from membrane preservation   

•  Membrane modules are reserved in SBS solution. The volume of wastewater generated  
is estimated approximately 180 m3/cycle (60 L/element x 3,204 elements) for spiral type 
module.  

• The wastewater is stored in a storage tank. It will be treated by aeration to reduce COD 
and discharged after pH adjustment with NaOH. 

    
(3) Membrane cleaning wastewater  

• 1 % citric acid is used for cleaning membrane module. COD in the wastewater will be 
equivalent to approximately 5,200 mg/L, SS 100 -500 mg/L with pH 4.       

• Cleaning membranes are conducted several times per year. About 40 m3/unit (about 5,000 
m3/cycle)     

• pH adjustment by NaOH for membrane cleaning wastewater is necessary.   
 

(4) Filter backwashing wastewater  
• About one time/day/unit (in case of SSinlet= 2mg/L, too much)  
• Total backwashing wastewater ： About 5,900 m3/day（3.8 times/total V-media） 
• Wastewater is of high color and turbidity.  
• Coagulation-sedimentation treatment is necessary. 
 

17. Discharge Facility 
• Adoption of discharge method in water; installation of discharge pipe to off-shore 

discharge point (multi nozzle type)     
 

 
(1) Discharge point 

Discharge point is about 200 m from off-shore, at 13 m water depth (Discharge nozzles about at 
10 m water depth with the same conditions of intake point.   
 

(2) Discharge pipe   
• The material of discharge pipe is STPY 400, general material as sea bottom piping, with 

two type painting; epoxy resin for inner side and coal tar enamel for outer side of the pipe 
plus  electroplating good for twenty years’ resistance.   .        

 
(3) Discharge tank ：V=210 m3 x 1 
 
(4) Discharge nozzle 

16 nozzles (φ100 mm）at the opposite side of the land, maximum flow velocity 6.4 m/sec  
 
Considerations of seawater intake and discharge point   

• To avoid corals which are exposed in ebb tide 



 A6-1-21

• The location to avoid not to allow foreign bodies such as sea weed, sand, etc to enter 
during stormy weather like typhoon.  

• The location  with enough seawater current to change clean seawater . 
• Location of discharge point: not to give impact on water intake point by discharge brine 

with heavy specific gravity      
 

18. Materials of Main Equipment 

 
 
19. Building, Installation Conditions 
(1) RO plant should be in a building 

• RO elements in RO vessels will be deteriorated by direct sunlight, increase of temperature, 
unexpected weather conditions, etc.    

(2) The plant should be installed on a firm ground. 
(3) Generator is necessary. 
(4) To keep RO plant within 35 ℃. 
(5) To prevent vapor from being condensed  
 
 

 



 A6-1-22

Public Health and the Environment World Health Organization Geneva 2007, 
Desalination for Safe Water Supply Guidance for the Health and Environmental 

Aspects Applicable to Desalination 
 

1. Intake facilities 

• Intake facility occupies 10 -30 % of the capital cost of entire facility. 

• Seawater intake wells are either vertical or horizontal source water collectors, which are 

typically located in close vicinity to the sea. In the case of aquifers of high porosity and 

transmissivity, which easily facilitate underground seawater transport such as the limestone 

formations, seawater of high quality and large quantity may be collected using intake wells 

located in-land rather than at the shore. (well: less than 20,000 m3/day) 

• Raw sea water collected using wells is usually of better quality in terms of solids, silt, oil 

& grease, natural organic contamination and aquatic microorganisms, as compared to open 

seawater intakes. Well intakes may also yield source water of lower salinity than open 

intakes.       

 

2. Pretreatment 

• Generally most membranes require feed water with an SDI of less than 5 (favorably 4) in 

order to maintain steady and predictable performance.   

• Chemicals used for pretreatment prior to membrane desalination 

 

3. Product Water Disinfection 

• Usually chlorine dosage used for disinfection is 1.5 to 2.5 mg/litre. 

• Usually, sodium hypochlorite solutions decay rapidly over time and loose 10 to 20 % of 

their strength over a period of 10 to 15 days, especially in warm climates. 

 

4. Concentrates management 

• The TDS level of concentrate from seawater desalination plants usually is in a range of 

65,000 to 85,000 mg/litre; 

• The amount of particles, total suspended solids (TSS) and biological oxidation demand 

(BOD) in the concentrate is usually below 5 mg/litre because these constituents are 

removed by the plant’s pretreatment system. 

• Often scale inhibitors contain phosphates or organic polymers. The concentration of scale 

inhibitors in the concentrate may reach 20 to 30 mg/litre. 

• The elevated salt content of the concentrate samples could interfere with the standard 

analytical procedures and could often produce erroneous results. Therefore, concentrate 



 A6-1-23

analysis has to be completed by an analytical laboratory experienced with and properly 

equipped for seawater analysis. 

• Many crops and plants cannot tolerate irrigation water that contains over 1000 mg/litre of 

TDS. However, TDS is not the only parameter of concern in terms of irrigation water 

quality.  

• Boron/borate levels in the effluent could also limit agricultural reuse because borates are 

herbicides. Chlorides and sodium may also have measurable effects on the irrigated plants. 

Most plants cannot tolerate chloride levels above 250 mg/litre. 

 

Pretreatment chemicals used in membrane desalination systems 

 
• Chemicals used for pretreatment should be of high-quality (“food-grade”) 

 



 A6-1-24

Residuals from membrane desalination processes 
Residual  Source or cause Application 

Backwash Solids/Sludge Suspended solids in the feed water Open intake seawater, brackish 
surface water 

Backwash water  
 

From removal of suspended  Open intake seawater, brackish 
solids in the feed water surface water

Cleaning Solutions 
 

Cleaning of filtration membranes 
(MF/UF) and process membranes 

(RO, NF) 

Open intake seawater, brackish 
surface water 

Concentrate or blow down (if 
cross flow) 

Filtration membranes operating 
in a cross flow mode 

Open intake seawater, brackish 
surface water 

Spent media (sand, anthracite 
and/or garnet) 

From the removal of suspended 
solids in the feed water 

Open intake seawater, brackish 
surface water 

Cartridge Filters – 
polypropylene 

 

Final fine filtration prior to RO, 
periodic replacement 

 

Most membrane desalination 
processes, except those using 
MF/UF filtration membranes 

MF/UF membranes – 
polymeric material 

(polypropylene, polysulphone, 
polyvinylidene-fluroide 

(PVDF), cellulose acetate 

Membrane replacement for 
MF/UF systems 

 

Open intake seawater, brackish 
surface water 

RO membranes (polyamide 
thin film composite, cellulose 

acetate) 

Membrane replacements. Open intake seawater, brackish 
surface water 

 

• In general, the membrane pretreatment systems produce 1.5 to 2 times larger volume of 

spent filter backwash water than the granular media filters. However, contrary to the MF 

or UF membrane pretreatment filters, the granular media filters require their feed water to 

be preconditioned with coagulant (usually iron salt) prior to filtration. This typically adds 

60 to 80 percent of additional solids load to the spent filter discharge, and therefore its 

disposal typically results in higher solids handling costs. 

• Filter backwash sedimentation tanks are often designed for a retention time of 3 to 4 hours 

and allow removing more than 90 percent of the backwash solids. 

 

5. Small desalination systems 

• Less than 4.000 m3/day 

• Sea based mobile applications that are configured in one skid and often referred to as 

package plants. 

• For small skid mounted systems, it is common to have the pretreatment chemical injection 

points, cartridge filter, feed pump, and membranes and pressure vessels on the skid.  

• Small membrane desalination units may be deigned to operate with smaller size (2-inch ~5 

cm or 4-inch ~10 cm) membranes.  

 

 



 A6-1-25

6. Chemical Aspects of Desalinated Water  

(1) Boron and bromide  

In terms of key contaminants of direct interest for health and environment, the most important is 

probably boron, which can be of significance in reverse osmosis plants since the rejection ratio of 

boron (probably mostly as borate) is less than that for most other inorganics.  

The current WHO guideline value for boron (borate) in drinking water is 0.5 mg/litre, however, this 

is due to be reconsidered under the rolling revision of the Guidelines (WHO, 2004). Although a 

health based guideline might possibly be 1 mg/litre or higher, there are plants that are sensitive at 0.5 

mg/litre. 

The latter might become the principal issue for residual boron i.e. its effect as an herbicide if present 

in sufficient amount in irrigation water, particularly in areas where rainfall is so low as to not cause 

leaching of salts from soils. 

 

7. Quality control 

Quality control of chemicals, maintenance of monitoring equipment, review of laboratory 

performance and selection of test methods are important components of monitoring programs. 

 

(1) Additives and chemicals 

• to use only chemicals certified for use in the production of drinking water. 

• Documented procedures for the control of chemicals, including purchasing, certification, 

delivery, handling, storage and maintenance should be established and adherence to these 

procedures should be monitored. 

(2) Monitoring equipment, sampling, laboratories and methods of analysis 

Monitoring can be undertaken using on-line instruments, field kits and laboratory-based analyses 

depending upon the application of the data and the precision and accuracy requirements. 

• Maintenance and regular calibration of on-line instruments and field kits. Chemicals used 

in these instruments and kits should be stored under appropriate conditions and results 

obtained should be periodically checked by comparison with laboratory based analyses. 

• Assurance of the accuracy and representative nature of water samples. Guidance on 

sample collection is provided in International Organization for Standardization (ISO) 

Standard 5667. 

• Regular assessment of the competence and accuracy of testing laboratories. General 

guidance on quality assurance for analytical laboratories is provided in Water Quality 

Monitoring (Bartram, 1996). 

• An important issue for desalination facilities is the selection of appropriate testing 

• Equipment and testing methods. Equipment and methods used to monitor freshwater 



 A6-1-26

sources of drinking water may not be suitable or provide accurate results when used with 

high salinity water 

• Suggested monitoring parameters and frequencies for desalination plants (Small plant) 
Component 

Control 
measures 

Control measures Operational Parameters Monitoring 
frequency 

Detect and prevent contamination by sewage 
(Pathogenic protozoa, viruses, bacteria) 
(Likelihood of presence based on sanitary 
inspection) 

Enterococci and/or E.coli Weekly 

Detect and prevent impacts of storm events Turbidity (used as on-line measurement for 
process control) 

Preferably 
on-line 

Detect and prevent impacts of 
microalgae/cyanobacteria 
 

Algal species, including cyanobacteria, 
dinoflagellates, or chlorophyll as a 
surrogate 

Monthly 

TOC (if concentrations change investigate 
sources) 

Monthly 

Petroleum oil hydrocarbons/grease 
including volatile compounds 

Yearly 

Industrial chemicals Monthly 

Detect and prevent impacts by industrial 
discharges 
(based on an assessment of local conditions) 

Radioactivity Yearly 
Salinity Daily 
Chloride Daily 
Sodium Weekly 
Boron Yearly 
Bromide Yearly 
Silica Daily 
Iron Weekly 
Manganese Yearly 